Model SC1500 Specialty Seed Header
For Serial Numbers SC1500-24001 thru SC1500-24999

24 HILLco

Model SC1500

Specialty Seed Header
Parts Manual

SN SC1500-24001 thru SC1500-24999

Reuv. |
D-220308DMC01

208-937-2461
www.hillcotechnologies.com
email: support@hillcotechnologies.com

D-220308DMCO01 1 Updated April, 2024



Model SC1500 Specialty Seed Header
For Serial Numbers SC1500-24001 thru SC1500-24999

R HILLCO SC1500 SPECIALTY
]| CROP PLATFORM
TABLE OF CONTENTS

DRUMS

3-8
Drum Locations 3
Drum 1 and Drive 4
Suspended Drums 5
Tall Drum 6
Forming Drum 7
Drum 10 8
DEFLECTOR 9-10
Deflector 9
Deflector Lift 10
CURTAINS AND DOORS 11
SHIELDS 12-13
CUTTERBAR AND CATCH CAN 14
Cutterbar mounting, skids, header mounting 15
DRUM HOSES 16-19
Right Hoses 16-17
Left Hoses 18-19
FRAME 20-23
Center Frame 21
Frame Left and Right 22
Frame Front 23
HYDRAULICS MOTORS...... 24-26
Motor Locations 24
Left Motors and Fittings 25
Right Motors and Fittings 26
MANIFOLDS...... 27-32
Center Manifold 27
Left Manifold 29
Right Manifold 31
D S P L A Y . eiiiiiiiiittiitteeteeeeeeeeeeeeeeeeeessnsssssssssssssssssssssssssssssssssssssssseessssssessssssssessesesssassasssssssnnss 33
ELECTRICAL AND SCHEMATICS. .ccciiiititttttttttteeeeeeeeeeeeeeseseessseeessssssssssssssssssssssssssssssssssssnns 34-54
PUMP KIT AND HYDRAULICS. .. cueuiiiereceeeeeeeeeeeeeeeeeeecsececesssssccsessssessssssssssssssssssssssssseenns 55-58
SPRAY KIT (OPTIONAL)...uuetiiiiiieeeettieeeeasstcssensssscosenssssesssessssssssssssssssssssssssssssssssssssssnssssssns 59-60
DI C AL S .. iiiiiiiiiiiititttteeteeeeereseeeeeeeecessessessssssssssssssssssssssssssssssssssssesssssssssssssssessesssessassssnnns 61-62
N1 6] V2N DY I Y4 X 0 16 ) B PPN 63

D-220308DMCO01 2 Updated April, 2024



For Serial Numbers SC1500-24001 thru SC1500-24999

Model SC1500 Specialty Seed Header

Drum Location

"¢ .
P & o1 * e LI =
| 1 I f
Drum 2 1 ¢
/ / [ = - ~ |T ‘ A
! ] = Drum 3| = = |Drum 8" 0 -
[] - = Dr_qm 4 |Drum 7[—-\ D
v . s R_ Drum 5| | :‘ 1 |—[ : Drum 6} Il _.
3 77, 4 Sl il f t j o= lr-—:n
) 'é' I'J': I |‘ ng: | [ I\
!:' —_ — - it " ——
D-220308DMCO01 3 Updated April, 2024



Model SC1500 Specialty Seed Header
For Serial Numbers SC1500-24001 thru SC1500-24999

| SS—

ns*= not shown

Drum 1 and Drive

John Deere Part

BOM ID Hillco Part No. No. Qty Description

1 122.012.040 19M7791 4 BOLT, HEX, FLANGE, M12X40MM

2 1381241 1 MOTOR MOUNT SHIPPING COVER

3 1379771 1 MOTOR MOUNT

4 122.012.045 19M7813 5 BOLT,HEX,FLANGE,CL10.9 M12X45

5 156055 R27448 1 NUT, SPECIAL JAM,

6 156052 AFH208466 1 MAGNETIC PICKUP

7 1379682 1 UPPER DRIVESHAFT

8 156063 3 RETAINING RING,SPIRAL INTERNAL 3-1/8"BORE
9 156282 2 BEARING DGBB, 80MM OD X 35MM, DUAL SHIELD
10 268.035 1 RING, SNAP, EXT 35MM

11 126.010 14M7152 1 NUT,HEX,STOVER,CL10 M10

12 156338 1 UNIVERSAL JOINT
12* 156320 AFH212057 1 CROSS KIT (2300 SERIES)

13 100548 AZ19427 1 INSERT,BEARING 1-7/16(NON-RLUB)

14 128.008 14M7396 4 NUT,HEX,FLANGE,STOVER,CL10 M8 X 1.25
15 1368161 2 BEARING MOUNT

16 159.010.070 19M0910 1 SCREW, SOCKET HEAD CAP, CL 12.9 M10X70
17 1380351 1 FLANGE REINFORCEMENT CLAMP

18 156334 C3994E 2 3 BOLT FANGETTE, 72 MM BEARING

19 128.010 14M7298 3 NUT,HEX,FLANGE,STOVER,CL10 M10

20 122.010.035 19M7835 3 BOLT,HEX,FLANGE,CL10.9 M10X35MM

21 163.008.030 03M7186 4 BOLT CARRIAGE, CL8, M8x25MM

22 1380571 1 SPLINED SLEEVE, 1 5/16 20 TOOTH

23 1379931 1 FLANGED DRUM

24 122.010.025 19M7785 4 BOLT,HEX,FLANGE,CL10.9 M10X25MM

25 156339 1 DRIVE SHAFT half, 1 5/16 20 TOOTH SPLINE
26 201.010.060 1 PIN, ROLL M10 x 60

27 159.012.035 4 SCREW,SOCKET HEAD CAP,CL12.9 M12 X 35MM
28 156075 E96427 1 COUPLER, MOTOR TO HEADER

ns* 1379751 1 WASHER, SHEAR HUB

D-220308DMCO01

4 Updated April, 2024




Model SC1500 Specialty Seed Header
For Serial Numbers SC1500-24001 thru SC1500-24999

Suspended Drums

il

—

c

10,

11

@!Jéé&a&@i

BOMID | Hillco Part No. J°Pha':tD;:_re Qty |Description
1 163.010.035 03M7193 4  |BOLT,CARRIAGE,CL8.8 M10X35MM
2 155979 2 |COUPLER.JAW, 7/8B, 1/4"X1/8"KW
3 155980 1 |L TYPE SPIDER, SOLID CENTER,
4 158.004.008 2 |SCREW,SOCKET,SET 1/4-20 X 1/2
5 10064.04.00015 1 |KEYSTOCK,SQ 1/4" x1/4" X.9375"
6 155955 2 |TWO-PIECE CLAMP-ON SHAFT COLLAR 1-3/16" BORE
7 128.010 6 |NUT,HEXFLANGE,STOVER,CL10 M10
8 156334 C3994E 4  |3BOLT FANGETTE, 72MM BEARING (ORDER AS 1381411)
9 156111 AE37057 2 |BEARING, INSERT, 1-1/4 HEX (ORDER AS 1381411)
889 1381411 1 |3 BOLT FLANGETTE AND 72MM BEARING
10 1380511 1 |BEARING CARTRIDGE, TALL
11 1380351 2 |FLANGE REINFORCEMENT CLAMP
12 1379121 1 |CONVERGING DRUM, MIDDLE
13 163.010.025 03M7191 4  |BOLT, CARRIAGE,CL8.8 M10X25MM
14 122.010.035 19M7835 6 |BOLT,HEXFLANGE,CL10.9 M10X35MM
15 1369164 1 |DRUM SHAFT
16 122.016.035 19M7843 1 |BOLT,HEX:FLANGE, CL10.9 M16 X 35MM

D-220308DMCO01 5 Updated April, 2024



Model SC1500 Specialty Seed Header

366600060

For Serial Numbers SC1500-24001 thru SC1500-24999

Tall Drum

BOMID | Hillco Part No. J°Pha':tD,f:_re Qty |Description
1 1363527 1 |DRUM, TALL
2 1368174 1 |IDLER SHAFT
3 155955 2 |TWO-PIECE CLAMP-ON SHAFT COLLAR 1-3/16" BORE
4 163.008 03M7187 4  |BOLT CARRIAGE, CL8, M8x25MM
5 1369452 1 |TALL DRUM BEARING MNT
6 128.008 14M7298 4 |NUT.HEXFLANGE,STOVER,CL10 M8 X 1.25
7 156111 AE37057 2 |BEARING, INSERT, 1-1/4 HEX (ORDER AS 1381421)
8 153111 H76961 2 |FLANGETTE, 2-BOLT, 72MST (ORDER AS 1381421)
788 1381421 1 |2 BOLT FLANGETTES AND 72MM BEARING
9 143641 24M7103 1 |WASHER.FLT 17.5 X 56 X 5MM
10 122.008.016 19M7865 2 |BOLT,HEX,FLANGE,CL10.9 M8X16
11 206.016.030 1 |SCREW, BUTTONE HEAD CAP, CL12.9 M16X30MM
12 155980 1 |SOLID CENTER, L090 SPIDER
13 155979 2  |COUPLER, JAW 7/8"BORE; 1/4"x1/8" KEYWAY
14 158.004.008 2 |SCREW,SKT,SET 1/4-20 X 1/2
15 10064.04.00015 1 |KEYSTOCK,SQUARE 1/4" x1/4" X.9375"
16 128.010 H135891 7 |NUT.HEX.FLANGE,STOVERV,CL10 M10
17 1380351 1 |FLANGE REINFORCEMENT CLAMP
18 156334 C3994E 2 |3 BOLT FLANGETTE, 72 MM BEARING
7818 1381411 1 |3 BOLT FLANGETTES AND 72MM BEARING
19 163.010.035 03M7193 4  |BOLT,CARRIAGE,CL8.8 M10X35
20 1380521 1 |BEARING CARTRIDGE, SHORT
21 163.010.025 03M7191 4 |BOLT, CARRIAGE,CL8.8 M10X25
22 122.010.035 14M7296 3 |BOLT,HEX,FLANGE,CL10.9 M10X35
23 1363603 1 |DRUM SHAFT
24 158.005.005 2 |SCREW,SKT,SET 5/16-18X5/16

D-220308DMCO01

6 Updated April, 2024



Model SC1500 Specialty Seed Header
For Serial Numbers SC1500-24001 thru SC1500-24999

Forming Drum

BOMID | Hilico Part No. J‘:,ha" rtD;:re Qty |Description

1 155979 2 |COUPLER,JAW, 7/8"'BORE; 1/4"x1/8" KEYWAY
2 155980 1 |SOLID CENTER, L090 SPIDER
3 158.004.008 2 |SCREW,SKT,SET 1/4-20 X 1/2
4 10064.04.00015 1 |KEYSTOCK,SQUARE 1/4" x1/4" X.9375"
5 128.010 14M7296 7 |NUT,HEX,FLANGE,STOVER,CL10 M10
6 1380351 1 |FLANGE REINFORCEMENT CLAMP
7 156334 C3994E 2 |3 BOLT FANGETTE, 72 MM BEARING (ORDER AS 1381411)
8 156111 AE37057 2 |BEARING, INSERT, 1-1/4 HEX (ORDER AS 1381411)

788 1381411 1 |3 BOLT FLANGETTES AND 72MM BEARING
9 163.010.035 03M7180 4 |BOLT,CARRIAGE,CL8.8 M10X35MM
10 1380521 1 |BEARING CARTRIDGE, SHORT
11 122.010.035 19M7835 3 |BOLT,HEX,FLANGE,CL10.9 M10X35MM
12 163.010.025 03M7191 4 |BOLT,CARRIAGE,CL8.8 M10X25MM
13 1363654 1 |ROLLING GUIDE
14 1380451 1 |ROLLING GUIDE, SHAFT, LONG
15 1363662 1 |WEAR DISC, ROLLING GUIDE
16 1363811 1 |WEAR DISC SUPPORT PLATE
17 263.006.035 M170785 8  |SCREW,BUTTON HEAD CAP SCREW,CL10.9,FL M6X1X35MM
18 163.010.030 03M7192 2 |BOLT,CARRIAGE,CL8.8 M10X30MM
19 153111 H76961 2 |FLANGETTE, 2-BOLT, 72MST (ORDER AS 1381421)

8819 1381421 1 |2 BOLT FLANGETTES AND 72MM BEARING
20 128.008 14M7298 5 |NUT,HEX,FLANGE,STOVER,CL10 M8 X 1.25
21 1369442 1 |ROLL GDE BRING MNT
22 1376641 1 |WEAR PAD, ROLLING GUIDE
23 263.008.030 3 |SCREW,BUTTON HEAD CAP SCREW,CL10.9,FL M8X1.25X30MM
24 143641 24M7103 1 |WASHER,FLT 17.5 X 56 X 5MM
25 206.016.030 1 |BUTTON HEAD CAP SCREW, CL12.9 M16X30MM
26 155955 3 |TWO-PIECE CLAMP-ON SHAFT COLLAR 1-3/16" BORE

D-220308DMCO01

7 Updated April, 2024



Model SC1500 Specialty Seed Header
For Serial Numbers SC1500-24001 thru SC1500-24999

Drum 10

ns*= not shown

BOMID | Hillco Part No. J°Pha"rchf§_re Qty |Description
1 128.010 14M7296 7 |NUT,HEX,FLANGE,STOVER,CL10 M10
2 1380351 1 |FLANGE REINFORCEMENT CLAMP
3 100548 1 |INSERT,BEARING 1-7/16(NON-RLUB)
4 156334 2 |3BOLT FLANGETTE, 72 MM BEARING
5 1368161 2 |BEARING MNT
6 1380571 1 |SPLINED SLEEVE MACHINED DOWN, 20T 1-5/16" SPLINED SLEEVE
7 163.010.030 03M7192 4 |BOLT,CARRIAGE,CL8.8 M10X30
8 122.010.035 19M7835 3 |BOLT,HEX,FLANGE,CL10.9 M10X35
9 156339 1 |DRIVE SHAFT half, 1 5/16 20 TOOTH SPLINE
10 1379931 1 |FLANGED DRUM
11 122.010.025 19M7785 4 |BOLT,HEX.FLANGE,CL10.9 M10X25
12 126.010 4 |STOVER,CL10 M10
13 159.012.045 19M8395 4 |SCREW,SOCKET HEAD CAP,CL12.9 M12X45MM
ns* 1379751 1 |WASHER, SHEAR HUB

D-220308DMCO01

8 Updated April, 2024



Model SC1500 Specialty Seed Header
For Serial Numbers SC1500-24001 thru SC1500-24999

Deflector

BOMID | Hillco Part No. J‘:,har:tD,f:re Qty |Description
1 1362552 1 |DEFLECTOR, UPPER, COMPLETE
2 1362622 2 |SKIN, UPPER DEFLECTOR
3 156232 102 |RIVET, ZINC-PLATED, .65DIA HEAD, 3/16"STEM
4 1362502 1 |DEFLECTOR, LOWER
5 163.008.050 14M7298 8  |BOLT CARRAIGE, CL8, M8x25MM
6 1362542 2 |SKIN, LOWER DEFLECTOR
7 123.008 03M7216 12 |NUT, HEX,FLANGE, CL 10.9, M8x1.25
8 122.008.050 19M8319 4  |SKIN, LOWER DEFLECTOR
9 105.005 16 |WASHER 5/16"
10 1375041 2 |DEFLECTOR STOP

D-220308DMCO01 9 Updated April, 2024




Model SC1500 Specialty Seed Header
For Serial Numbers SC1500-24001 thru SC1500-24999

Deflector Lift

BOMID | Hillco Part No. J°Pha':tD,f:re Qty |Description
1 144.010.038 PMO00010 6  |PIN,HITCH,CLIP 1/8" X 5/8" EYE DIA X 2-3/8" LENGTH
2 234.16.041 4 |PIN, CLEVIS, M16x41MM USABLE LENGTH W/4MM HOLE
3 1375411 2 |UPPER LINKAGE
4 105.010 4 |WASHERFLT 5/8
5 156207 2 |COLLAR, SHAFT, TWO-PIECE CLAMPING 1-7/8'DIA
6 141.012.044 1 |WASHER,3/4"x2-3/4"USABLE LENGTH W/5/32"HOLE
7 1375771 1 |STRAP, PIVOT TOWER
8 122.012.025 19M7788 2 [BOLT,HX,FL,CL10.9 M12X25
9 141.012.056 1 |PIN, CLEVIS 3/4"x3-1/2"USEABLE LENGTH W/5/32" HOLE
10 123.012 14M7299 5  |NUT,HX,FL,CL10 M12
11 122.012.045 19M7813 4  |BOLT,HX,FL,CL10.9 M12X45
12 155690 1 |CYLINDER, 1" ROD, 6" STROKE, 14" CPC
13 1375511 2 |PIVOT TOWER
14 156202 1 |BUMPER,NEOPRENE, M12x1.75MM,DUROMETER 70A
15 1375441 1 |PIVOT ARM

D-220308DMCO01 10 Updated April, 2024



Model SC1500 Specialty Seed Header
For Serial Numbers SC1500-24001 thru SC1500-24999

Curtains and Doors

John Deere

BOM ID Hillco Part No. Part No. Qty |Description
1 1363101 FH320640 1 CLAMP, LEFT, CURTAIN
2 122.008.020 19M7866 18 BOLT, HEX, FLANGE, CL10.9 M8 X 20MM
3 127.008 14M7400 2 NUT, HEX, FLANGE, NYLOCK, CL10 M8X1.25
4 1363161 FH325310 1 CORNER MOUNT, CURTAIN LEFT
NS* 1363171 FH325311 1 CORNER MOUNT, CURTAIN, RIGHT
6 156162 FH30090 6 DOOR, 2 PANEL
7 1363141 FH324044 4 EDGE SUPPORT, ACCESS PANEL
8 163.008.020 03M7184 6 BOLT, CARRIAGE, CL8.8 M8 X 20MM
9 105.005 4 WASHER, FLAT 5/16
10 122.008.016 19M7865 48 BOLT, HEX, FLANGE, CL10.9 M8 X 16 MM
11 1363151 FH10468 4 CENTER SUPPORT, ACCESS PANEL
12 1364001 FH324046 2 GROMMET PLATE
13 156034 M162701 2 GROMMET
14 123.008 14M7298 12 NUT, HEX, FLANGE, CL10 M8
15 156035 FH324047 2 PIN, ANNULAR LOCK PIN
16 1363111 FH320641 1 CLAMP, RIGHT, CURTAIN
17 1373841 1 FRONT BRACE
18 156040 FH325585 1 SHIELD, (CENTER CURTAIN)
19 156039 FH325586 2 SHIELD, (LH & RH CURTAIN)

D-220308DMCO01

11 Updated April, 2024




Model SC1500 Specialty Seed Header
For Serial Numbers SC1500-24001 thru SC1500-24999

Shields

10,

i

W
)

A
AN
i \.
|
1
I

(//7 )y

24
25
26
27,
28,
29

12 Updated April, 2024

D-220308DMCO01



Model SC1500 Specialty Seed Header
For Serial Numbers SC1500-24001 thru SC1500-24999

Shields
BOMID | Hillco Part No. J°Pha" rtD,f:re Qty |Description
1 114 #06.008 2 |SCREW,PHM,CH 6-32X1/2
2 1376321 2 |ACCESS PANEL, ROLLING GUIDE
3 1376291 1 |ACCESS DOOR, CONTROLLER
4 123.008 14M7298 20 |NUT, HEX, FLANGE, CL10 M8
5 156031 AE42346 4 |HINGE
6 1364192 1 |ACCESS PANEL, ROLLING GUIDE
7 1368092 2 |TALL DRUM ACCESS DOOR
8 1368102 4 |MIDDLE DRUM ACCESS DOOR
9 163.008.020 03M7184 52 |BOLT, CARRIAGE, CL8.8 M8 X 20MM
10 1363342 2 |OUTER DRUM ACCESS DOOR
11 1369272 2 |FLAP, UHMW, BLACK 3/16-10062
12 1369262 2 |FLAP MOUNT
13 156177 8  |KNOB, PLASTIC, SIX ARM GRIP
14 163.008.016 03M7183 8  |BOLT, CARRIAGE, CL8.8 M8 X 16MM
15 128.008 14M7298 15 |NUT,HX,FL,STV,CL10 M8 X 1.25
17 157.005.016 19H1905 8  |BOLT, ELEVATOR, 5/16-18 X 1"L
18 1379271 2 |INLET GRATE
19 1359351 17 |CORNER WALL, LEFT
20 163.008.025 03M7185 2 |BOLT,CARRIAGE,CL8.8 M8 X 25MM
21 1379281 2 |OUTER DAMPER
22 1367871 1 |CHUTE SHIELD, LEFT
23 187.005 K40002 8 |NUT, HEX, NYLOCK, GR8 5/16
24 122.008.020 19M7866 7 |BOLT, HEX, FLANGE, CL10.9 M8 X 20MM
25 1374592 1 |FENCE, LEFT
26 1363422 17 |REAR SHIELD
BUMPER,UNTHREADED, TAPERED RND,
27 156032 2 |43/64"0DX1/4"HIGH
28 1367911 1 |CHUTE SHIELD, RIGHT
29 1368083 2 |[INNER DAMPENER
30 163.008.020 03M7184 19 |BOLT, CARRIAGE, CL8.8 M8 X 20MM
31 1374622 1 |FENCE, RIGHT
32 123.008 14M7298 2 |NUT, HEX, FLANGE, CL10 M8
33 1376331 2 |DEFLECTOR, GRATE
34 1359361 1 |CORNER WALL,RIGHT
35 264.008 2 |STAINLESS STEEL INTERNAL TOOTH LOCK WASHER
36 119 #06 2 |NUT, HEX, FLANGE, SERRATED 6-32

D-220308DMCO01

13 Updated April, 2024




Model SC1500 Specialty Seed Header
For Serial Numbers SC1500-24001 thru SC1500-24999

CutterBar and Catch Can

CutterBar AFH212105 - See John Deere Website For Parts

Page forward 1-7 times for all repair parts

BOMID | Hillco Part No. ayy | Jomn D;jre Part | nescription
1 156289 1 OIL CATCH CAN
2 1090.06.06 1 BARBED HOSE FITTING FOR CHEMICALS AND PETROLEUM
3 10318.00615 1 BUNA-N RUBBER; 3/8"ID x 24-1/4"L
4 156294 1 WORM-DRIVE, 7/32" TO 5/8"
5 1090.02.06 1 1/8"NPT x 3/8"BARB STR
6 156058 1 H33801 FITTING,HOSE, STR,M19X-12MBARB
7 156286 1 VENT, BREATHER, WEATHER RESISTANT, 3/4NPT

D-220308DMCO01 14 Updated April, 2024



Model SC1500 Specialty Seed Header
For Serial Numbers SC1500-24001 thru SC1500-24999

®
( 5 \\ =
Dll (o7
9 @a
A
0 0
@ 0
0 0
o
@O ® © @ é @
BOMID | Hillco Part No. aty | oM D,f:re Part | hescription
1 123.012 3 NUT,HEX,FLANGE,CL10 M12
2 163.012.030 3 BOLT,CARRAIGE,CL8.8 M12X30MM
3 122.012.075 3 BOLT, HEX,FLANGE, CL 10.9 M12X75MM
4 122.012.035 1 BOLT,HEX,FLANGE,CL10.9 M12X35MM
5 1364061 1 BUSHING, LIFT PIN
6 1367981 1 LIFT PIN
7 141.008.028 4 PIN, CLEVIS 1/2 X 1.75"
8 1380611 1 SKID PLATE MOUNT
9 144.010.038 4 PIN,HITCH,CLIP 1/8" X 5/8" EYE DIA X 2-3/8" LENGTH
10 105.008 8 24M7047  |WASHER FLAT 172"
11 156060 1 AE56948  |SHOE GAUGE
12 156061 8 FH312151  |PLATE, SKID,
13 244.007.020 1 BOLT,PLOW, #3 SQUARE-NECK 7/16-14x1-1/4"
14 119.007 1 NUT,HEX,FLANGE SERRATED 7/16-14

D-220308DMCO01 15 Updated April, 2024



Model SC1500 Specialty Seed Header
For Serial Numbers SC1500-24001 thru SC1500-24999

Hydraulic Hoses (Right)

D-220308DMCO01 16 Updated April, 2024



Model SC1500 Specialty Seed Header
For Serial Numbers SC1500-24001 thru SC1500-24999

Hydraulic Hoses (Right)

BOM ID H'"‘;;:)Part HoseDescription Qty [Description
1 1377571 ROD PORT OF DEFLECTOR CYL TO "A" 1 100R17AR-04x43-1/2"; -04FORS STR x -
PORT OF CENTER MANIFOLD 04FORS 90°D21MM
2 1377561 BASE PORT DEFLECTOR CYL TO "B" PORT 1 100R17AR-04x35-1/2";-04FORFS STR x-
CENTER MANIFOLD 04FOFS 90°D21MM
3 10115.00512 XAS-B-35 1 SLEEVE, ABRASION, 2.19IDX32",NYLON
4 1368443 CONNECTS CENTER MANIFOLD "P" PORT 1 100R17AR-10x99";-10FORS STR x -
TO THE #9 MOTOR "P" PORT 10FORS 45°
5 1368433 CONNECTS CENTER MANIFOLD "CD3" 1 100R17AR-10x99";-10FORS STR x -
PORT TO RIGHT MANIFOLD "CD" PORT 10FORS 45°
6 10123.00864 XAS-B-35 1 SLEEVE, ABRASION 2.80ID X 54", NYLON
- 1376051 CONNECTS #6 MOTOR RETURN TO RIGHT 1 100R17AR-10x25-1/2" -10FORS STR X-
MANIFOLD RETURN TEE 12FORS 90°D48MM
8 1368223 CONNECTS #6 MOTOR "P" TEE TO #7 1 100R17AR-10x23" -10FORS STR X -
MOTOR "T" PORT 10FORS 90°D32MM
8 1368223 CONNECTS #8 MOTOR "P" TEE TO #9 1 100R17AR-10x23" -10FORS STR X -
MOTOR "T" PORT 10FORS 90°D32MM
9 1379421 CONNECTS MOTOR 6 "P" TEE TO RIGHT 1 100R17-10x20-1/2,-8FORS STR x-
MANIFOLD "P4" 10FORS90°D32MM
10 1376081 CONNECTS MOTOR 6 CD TO RIGHT 1 100R17AR-04x36";-06FORS STRXx-
MANIFOLD CD4 PORT 06FORS 90°D23mm
11 1368424 CONNECTS RIGHT MANIFOLD R PORT TO 1 100R17AR-12x63";-10FORS STR x -
CENTER MANIFOLD R2 PORT 12FORS STR
12 1379391 CONNECTS MOTOR 7 "P" TEE TO MOTOR 1 100R17AR-10x22-1/2",-10FORS STR x -
8 "T" PORT 10FORS 45°
13 1368303 CONNECTS MOTOR 8 "CD" PORT TO 1 100R17AR-4x21"; -6FORS STR x -
RIGHT MANIFOLD "C2" PORT 6FORS90°D23MM
13 1368303 CONNECTS MOTOR 7 "CD" PORT TO 1 100R17AR-4x21"; -6FORS STR x -
RIGHT MANIFOLD "C3" PORT 6FORS90°D23MM
14 1379411 CONNECTS MOTOR 7 "P" TEE TO RIGHT 100R17AR-8x15-1/2",-10FORS STR x-
MANIFOLD "P3" 8FORS 45°
15 1368303 CONNECTS MOTOR 9 "CD" TO RIGHT 100R17AR-4x21"; -6FORS STR x -
MANIFOLD "C1" 6FORS90°D23MM
16 1379401 CONNECTS MOTOR 8 "P" TEE TO RIGHT 100R17AR-8x24-1/2",-10FORS STR x-
MANIFOLD "P2" 8FORS 90° D64mm
17 1376022 CONNECTS MOTOR 9 "P" TEE TO RIGHT 100R17AR-08x21-1/2",-08FORS STRx-

MANIFOLD "P1"

10FORS STR

D-220308DMCO01

17

Updated April, 2024



Model SC1500 Specialty Seed Header
For Serial Numbers SC1500-24001 thru SC1500-24999

Hydraulic Hoses (Left)

D-220308DMCO01 18 Updated April, 2024



Model SC1500 Specialty Seed Header
For Serial Numbers SC1500-24001 thru SC1500-24999

Hydraulic Hoses (Left)

Hillco Part

BOM ID No HoseDescription Qty [Description
1 1376022 CONNECTS MOTOR 2 "P" PORT TO 1 100R17AR-08x21-1/2",-08FORS STRx-
LEFT MANIFOLD "P1" PORT 10FORS STR
° 1379401 CONNECTS MOTOR 3"P"TEE TO 1 100R17AR-8x24-1/2",-10FORS STR x-
LEFT MANIFOLD "P2" PORT 8FORS 90° D64mm
3 1368393 CENTER MANIFOLD "CD1" PORT 1 100R17AR-4x38-1/2";-6FORS STR x -6FORS
TO LEFT MANIFOLD "CD" PORT STR
4 1368404 CONNECTS MANIFOLD "R" PORT 1 100R17AR-12x35-1/2";-10FORS STR x -
TO CENTER MANIFOLD "R" PORT 12FORS STR
5 1379421 CONNECTS MOTOR 5"P"TEE TO 1 100R17-10x20-1/2,-8FORS STR x-
LEFT MANIFOLD "P1" 10FORS90°D32MM
6 1376051 CONNECTS #5 MOTOR RETURN 1 100R17AR-10x25-1/2" -10FORS STR X-
TO LEFT MANIFOLD "R4" PORT 12FORS 90°D48MM
7 1376081 CONNECTS MOTOR 5"CD" TO 1 100R17AR-04x36";-06FORS STRx-06FORS
LEFT MANIFOLD "CD4" PORT 90°D23mm
8 1379391 CONNECTS MOTOR 3"T"TO 1 100R17AR-10x22-1/2",-10FORS STR x -
MOTOR 4 "P" TEE 10FORS 45°
9 1379411 CONNECTS MOTOR 4 "P"TEE TO 1 100R17AR-8x15-1/2",-10FORS STR x-
LEFT MANIFOLD "P2" 8FORS 45°
10 1368223 CONNECTS MOTOR 2 "T" PORT TO 1 100R17AR-10x23" -10FORS STR X -10FORS
MOTOR 3 "P" TEE 90°D32MM
10 1368223 CONNECTS MOTOR 4 "T" PORT TO 1 100R17AR-10x23" -10FORS STR X -10FORS
MOTOR 5 "P" TEE 90°D32MM
11 1368303 CONNECTS MOTOR 3"CD" TO 5 100R17AR-4x21"; -6FORS STR x -
LEFT MANIFOLD "C2" PORT 6FORS90°D23MM
11 1368303 CONNECTS MOTOR 4 "CD" TO ° 100R17AR-4x21"; -6FORS STR x -
LEFT MANIFOLD "C3" PORT 6FORS90°D23MM
12 1368303 CONNECTS MOTOR 2"CD"TO 1 100R17AR-4x21"; -6FORS STR x -
LEFT MANIFOLD "C1" PORT 6FORS90°D23MM
13 1368413 CONNECTS CENTER MANIFOLD 1 100R17AR-10x77";-10FORS STR x -10FORS
"P1" PORT TO MOTOR 2 "P" TEE 90°D32MM
14 10123.00512 XPS-B-45 1 [SLEEVE, ABRASION 2.80ID X 32" NYLON

D-220308DMCO01

19

Updated April, 2024



Model SC1500 Specialty Seed Header
For Serial Numbers SC1500-24001 thru SC1500-24999

Frame

20 Updated April, 2024

D-220308DMCO01



Model SC1500 Specialty Seed Header
For Serial Numbers SC1500-24001 thru SC1500-24999

Frame (Center)

BOMID | Hillco Part No. Qty J°Pha':,tD;§_’e Description
1 1376131 2 PANEL MNT
2 122.008.020 4 19M7866 |BOLT,HEX,FLANGE,CL10.9 M8X20
3 1368031 1 FH324360 |PIN, TOP LINK
4 156044 1 AA21292 |PIN, QUICK LOCK
5 10262.064.336 11 STICKER, NON SKID, 4" WIDE X 21" LONG

D-220308DMCO1 21 Updated April, 2024



%

Model SC1500 Specialty Seed Header
For Serial Numbers SC1500-24001 thru SC1500-24999

Frame (Left and Right)

BOMID | Hillco Part No. Qty J°Pha"rtD;§_re Description

1 156202 1 BUMPER,NEOPRENE, M12x1.75MM, DUROMETER 70A
2 122.012.020 1 19M7787  |BOLT, HEX, FLANGE, CL10.9 M12X20MM

3 1347441 1 STICKER, YELLOW, 2"X9"

4 1367821 1 WARNING LIGHT STAND

5 122.008.020 4 19M7866  |BOLT,HEX, FLANGE, CL10.9 M8X20MM

6 1347431 1 STICKER, RED, 2'X9"

7 1347451 1 STICKER, RED/ORANGE, 2"X9"

8 156030 1 AFH213195 |LAMP, WARNING

9 156029 1 GROMMET, EXPANDABLE LOCKING 1"

10 123.010 1 14M7296  |NUT, HEX, FLANGE, CL10 M10

11 1367981 1 LIFT PIN

12 1364061 1 BUSHING, LIFT PIN

13 122.010.035 1 19M7835 |BOLT, HEX, FLANGE, CL10.9 M10X35
*NS 1380531 2 HAZARD LIGHT,NEOPRENE, VIBRATION DAMPENER

D-220308DMCO01

22 Updated April, 2024




Model SC1500 Specialty Seed Header
For Serial Numbers SC1500-24001 thru SC1500-24999

Frame (Front)

BOMID | Hillco Part No. Qty J‘:,ha':tD,f:re Description
1 258.005.016 6 SCREW, HEX, SELF-DRILLING, 5/16-18x1"
2 1377541 1 HOSE CHANNEL
3 123.008 6 14M7298  |NUT, HEX,FL, CL 10.9, M8x1.25
4 1373841 1 FRONT BRACE
5 122.012.040 3 19M7791  |BOLT,HEX,FLANGE,CL10.9 M12X40MM
6 1368923 1 FRAME
7 206.016.030 2 SCREW, BHSC, CL12.9 M16X30MM

D-220308DMCO01

23

Updated April, 2024



Model SC1500 Specialty Seed Header

For Serial Numbers SC1500-24001 thru SC1500-24999

Hydraulic Motors

D-220308DMCO01

IMOTOR 3

24

MOTOR 8,

Updated April, 2024



Model SC1500 Specialty Seed Header
For Serial Numbers SC1500-24001 thru SC1500-24999

Left Motors And Fittings

BOMID | Hillco Part No. | Y°M" D;;’re Part | Qty |Description
1 156071 99JD70421 1 |MOTOR HYD, 32CC, D SERIES
2 135.007 8 |WASHER,LCK,HIGH COLLAR 7/16
3 1008.10 1 |HATEE,SWV,NUT,RUN -10 ORFS
4 1001.06.06 4 |HA, STR -6MORB X -6MORFS
5 237.010.025 19M9704 8 |SCREW,SHC,CL12.9 M10 X 1.5 X 25
6 156070 99JD70422 1 |MOTOR HYD, 25CC, D SERIES
7 1006.10.10 1 |HA, 90°, -10FORFS X -10MORFS
8 156164 1 |MOTOR HYD, 21CC, DSERIES W/SPEED SENSOR
9 1007.12.10 3 |HATEE, STR,THD,RUN,-120RBx-100RS
10 1003.12.10 5  |HA, 90° -12MORB X 10MORFS
11 155945 99JD70423 1 |MOTOR HYD, 21CC, D SERIES
12 156275 1 |D SERIES HALL EFFECT SPEED SENSOR
*ns 99JD70424 "D" SERIES MOTOR SEAL KIT
*ns = not shown
D-220308DMCO01 25 Updated April, 2024



Model SC1500 Specialty Seed Header
For Serial Numbers SC1500-24001 thru SC1500-24999

Right Motors And Fittings

John Deere Part

BOMID | Hillco Part No. No. Qty |[Description
1 1006.10.10 2 HA, 90°, -10FORFS X -10MORFS
2 155945 99JD70423 1 21CC, D SERIES (83036100)
3 237.010.025 19M9704 8 SCREW,SHC,CL12.9 M10 X 1.5 X 25
4 1001.06.06 4 HA, STR -6MORB X -6MORFS
5 135.007 8 WASHER,LCK,HIGH COLLAR 7/16
6 156164 1 MOTOR HYD, 21CC, DSERIES W/SPEED SENSOR
7 1003.12.10 5 HA, 90° -12MORB X 10MORFS
8 1007.12.10 3 HA TEE, STR,THD,RUN,-120RBx-100RS
9 156070 99JD70422 1 MOTOR HYD, 25CC, D SERIES
10 1008.10 1 HA,TEE,SWV,NUT,RUN -10 ORFS
11 156071 99JD70421 1 MOTOR HYD, 32CC, D SERIES
12 156275 1 D SERIES HALL EFFECT SPEED SENSOR
*ns 99JD70424 "D" SERIES MOTOR SEAL KIT
*ns = not shown
D-220308DMCO01 26 Updated April, 2024




Model SC1500 Specialty Seed Header
For Serial Numbers SC1500-24001 thru SC1500-24999

Center Manifold

NS ‘
e

Right and Top

Left and Front

D-220308DMCO01 27 Updated April, 2024



Model SC1500 Specialty Seed Header
For Serial Numbers SC1500-24001 thru SC1500-24999

Center Manifold
BOMID | Hillco Part No. Qty J°Pha"rtD;:re Description
1 156124 2 99JD71506 |VALVE, PROPORTIONAL, FLOW CONTROL
2 156126 1 99JD71519 |VALVE, SOLENOID, DIRECTING ACTING, 3-POS, 5-WAY
3 156128 2 99JD71531 |VALVE, LOAD CHECK,3 PORTED,
4 1001.08.10 2 HA, STR -8MORB X -10MORFS
5 1001.08.06 1 HA, STR -8MORB X -6MORFS
6 156125 1 99JD71508 |VALVE, RELIEF, PILOT OPERATED, 3KPSI
7 1019.04 1 99JD71523 |PLUG, SKT, HD -40RB
8 1027.04.06 1 STRAIGHT -4MORB X -6MORB
9 1027.12.12 2 STRAIGHT -12MORB X -12MORB
10 156118 1 COUPLING PLUG HYD, QUICK 1/4" BODY, -60RB
11 156115 1 COUPLER COUPLING, HYD QUICK, -12FORB
12 156113 1 COUPLER PLUG,HYD,QUICK,-12FORB
13 156116 1 COUPLER COUPLING, HYD QUICK,-10FORB
14 1027.08.10 1 STRAIGHT -8MORB X -10MORB
15 156132 1 AXE16689 |TRANSDUCER, OIL PRESSURE
16 156127 2 99JD71507 |VALVE, CHECK, REVERSE FLOW,CP104-1
17 156131 1 RE204264 |SENSOR, OIL PRESSURE
18 1372871 1 99JD71522 |CENTER MANIFOLD
19 1005.10.10 1 HA 45° -10MORS -10FORS
20 1019.04 2 99JD71523 |PLUG, SKT, HD -40RB
21 1001.08.10 2 HA, STR -8MORB X -10MORFS
22 1019.06 1 HA,PLUG,SKT.HD -60RB
23 1001.08.06 1 HA, STR -8MORB X -6MORFS
24 101.005.012 4 BOLT, HEX, GR5, 5/16-18 X 34
25 1001.04.04 2 HA, STR -4MORB X -4MORFS

D-220308DMCO01

28 Updated April, 2024



Model SC1500 Specialty Seed Header

For Serial Numbers SC1500-24001 thru SC1500-24999
Left Manifold

i o
Rear
-
@
I
o. o
1 =. [
= mi i
IH
B
Right and Top

D-220308DMCO01

29

Left, Bottom, and Front

(@

@9

Updated April, 2024



Model SC1500 Specialty Seed Header
For Serial Numbers SC1500-24001 thru SC1500-24999

Left Manifold
BOMID | Hillco Part No. Qty J°Pha" rtD,f:re Description
1 123.010 2 NUT, HEX, FLANGE, CL10 M10
2 1369471 1 HOSE SHIELD
3 1001.06.06 4 STRAIGHT -6MORB X -6MORFS
4 1003.12.08 2 90° -12MORB X -8MORFS
5 1001.12.08 2 STRAIGHT, -8MORS X -10MORB
6 122.010.120 2 BOLT, HEX, FLANGE, CL,10.9 M10 X 120MM
7 156120 4 99JD70101 |VALVE, RELIEF, DIRECT-ACTING POPPET
8 156122 1 99JD70102 |VALVE, CHECK, POPPET,15PSI,CV10
9 1019.08 1 PLUG, SKT, HD -80RB
10 156123 4 99JD71507 |POPPET, 5PSI, CV08
11 1019.12 1 PLUG, SKT, HD -120RB
12 1372891 1 MANIFOLD, HYD, WING, LEFT
13 1019.06 5 HA:PLUG:SKT:HD -60RB
14 1001.08.06 1 HA, STR -8MORB X -6MORFS
15 1007.12 1 HA TEE STR, THD, RUN 12 ORFS
16 143991 1 AH125760 |COUPLER, QUICK-CONNECT HYDRAULIC
17 144001 1 R77175 |DUST COVER

D-220308DMCO01

30 Updated April, 2024




Seed Header
1 thru SC1500-24999

Right Manifold

a )
=im=is]

Rear

- Left, Bottom, and Front

06 60 6—CO

: .
| T @
o >
@ (O
Right and Top
(19

D-220308DMCO01 31 Updated April, 2024



Model SC1500 Specialty Seed Header
For Serial Numbers SC1500-24001 thru SC1500-24999

Right Manifold
BOMID | Hillco Part No. Qty J‘:,ha" rtD,f:re Description
1 122.010.120 2 BOLT, HEX, FLANGE, CL,10.9 M10 X 120MM
2 1001.06.06 4 STRAIGHT -6MORB X -6MORFS
3 1003.12.08 2 90° -12MORB X -8MORFS
4 123.010 2 NUT, HEX, FLANGE, CL10 M8
5 1001.12.08 2 STRAIGHT, -8MORS X -12MORB
6 1372901 1 MANIFOLD, HYD, WING, RIGHT
7 1007.12 1 TEE STR, THD, RUN 12 ORFS
8 1001.08.06 1 STR -8MORB X -6MORFS
9 1019.12 1 PLUG:SKT:HD -120RB
10 156125 4 99JD70101 |VALVE, RELIEF PILOT OPERATED,3K PSI
11 156123 4 99JD71507 |VALVE, CHECK, POPPET, 5PSI, CV08
12 1019.04 6 99JD71523 |PLUG, SKT, HD -4ORB
13 1019.08 1 PLUG:SKT:HD -80RB
14 156122 1 99JD70102 |VALVE CHECK, POPPET, 15PSI, CV10
15 143991 1 AH125760 |COUPLER, QUICK-CONNECT HYDRAULIC
16 144001 1 R77175  |DUST COVER

D-220308DMCO01 32 Updated April, 2024



Model SC1500 Specialty Seed Header
For Serial Numbers SC1500-24001 thru SC1500-24999

Display

BOMID | Hillco Part No. aty |’°M Drfjre Part | pescription
1 156038 1 DISPLAY, DANFOSS, DM430E-1-0-1-0
2 1380561 1 SLIDING MOUNT PLATE, SCREEN MOUNT
3 171.004.010 2 99JD81019  |SCREW, PAN HEAD MACHINE, CH M4 X 10
4 105.006 8 NUT, JAM, 3/8"
5 156336 2 M8 METRIC STAR SHAPED KNURLED CLAMPING NUTS
6 123.008 4 14M7298  |NUT, HEX,FLANGE, CL 10.9, M8x1.25
7 163.008.016 6 03M7185  |BOLT CARR, CL8, M8x25
8 1380551 1 MOUNT PLATE, SC1500 CONTROLS
9 114.#06.006 4 SCREW,PAN HEAD MACHINE,CH 6-32X3/8
10 1377601 1 PCB, VOLTAGE REGULATOR CIRCUIT, 5V
11 237.003.006 7 M3X0.5, 6MM LENGTH
12 156254 4 STANDOFF, HEX, FEMALE, 4.5MM W,11MM L, M3X0.5MM
13 156243 1 ENCODER, OPTICAL
14 1377591 1 BOX, ENCODER MOUNT
15 156238 1 DECAL, SWITCH BOX, SPECIALTY HEADER
16 174.006 1 NUT,HX,JAM,GRS5 3/8-16
17 156244 1 KNOB, ENCODER

D-220308DMCO01

33 Updated April, 2024



Model SC1500 Specialty Seed Header
For Serial Numbers SC1500-24001 thru SC1500-24999

Electrical
BOM ID Hillco Part No. Qty Description

1 1375671 1 HARNESS, HCU PRIMARY

2 1375681 2 HARNESS, HCU LIGHT EXTENSION

3 1375691 1 HARNESS, HCU LEFT CONTROL

4 1375701 1 HARNESS, HCU RIGHT CONTROL

5 1376002 1 HARNESS, HCU CAN EXTENSION

6 1376011 1 HARNESS, WET KIT

7 1376251 1 HARNESS, HILLCO SERVICE

8 1376241 1 HARNESS, DEERE SERVICE

9 1375992 1 HARNESS, HCU CAB

10 1377701 6 ROCK LIGHT WITH CONNECTOR

11 146531 1 Y-CONNECTOR,BLACK,DTM SERIES

12 146541 1 PLUG,GRAY,120-OHM RESISTOR, DTM SERIES
13 156052 1 SENSOR, ASSY.,MAGNETIC PICKUP

14 156211 1 POWER BUS SPLITTER, 60A

15 156213 2 DIODE, MINI AUTOMOTIVE FUSE,1A

16 155813 1 MICRO ISO RELAY, SPST WITH RESISTOR
ns* 114 .#08.008 12 SCREW, PHM, CH #8-32 X 1/2" (ROCK LIGHT)
ns* 146521 1 WEDGE, BLACK,2-SOCKET, B-KEY,
ns* 156133 1 CONTROLLER,DANFOSS PLUS-1-38PIN
ns* 156176 2 GROMMET, 3/4"HOLE & 1/32-1/4"MAT, BLACK

*ns = not shown

1. HCU Primary 2. Light Extension Harness 3. HCU Left Control

4. HCU Right Control 5. HCU CAN Extension 6. Wet Kit Harness
D-220308DMCO01 34 Updated April, 2024



Model SC1500 Specialty Seed Header
For Serial Numbers SC1500-24001 thru SC1500-24999

Electrical

7. Hillco Service Harness 8. Deere Service Harness 9. HCU Cab Harness

10. Rock Light 11. Y-Connector 12. 120 ohm Terminator

14. Power Bus Splitter 15. Mini Automotive Diode

16. Micro Relay, SPST

D-220308DMCO1 35 Updated April, 2024



Model SC1500 Specialty Seed Header
For Serial Numbers SC1500-24001 thru SC1500-24999

Electrical Schematics and Harnesses

Primary Wiring Harness (1375671)
Harness is located inside of platform.

YUY UY f Uy |EY Yy

| - L)

ll
i :
¥ =

X053

1375671

Sensor Power/
Ground Bus

|Ground Distribution|
X102 200 3
X101 S 1 .
X100
® @
[ ol o X080 X081] o O O]

D-220308DMCO01 36 Updated April, 2024



Model SC1500 Specialty Seed Header
For Serial Numbers SC1500-24001 thru SC1500-24999

Updated April, 2024

37

[2] [2] ® ° 201X
# * E SIHONI ¥ 9l
Fol x x 5] SIHONI ¥ Sl
12 S 2EE0X © qce0X SIHONI 81 [
2] o o] © SIHONI ¥ e
— 3 S = D
=i | S |
I NN
L7 L S3HONI 8 [
[ e S3HONI 7 6
% + SIHONI 7 3
STRXTETE S3HONIZ 1
SIHONI & 9
S3HONI S S
SIHONI & v
S3HONI 8 B
+omod OANEL | 8E —garar STHONI 8 3
10M0d 9N ZL [ 26 o
oo 20Nz [ z m:m&ﬂﬂ__,_mfi Iozwmm
UnNo.
o oo ooy wsg wr] O | Jomod uiew ® 318vL HLONT
20A N_u“ﬂﬁm_ Hv — = WMUMM uepy )
| | ¥ |00 2 onos| [esox] [zs0x]
e 110711 '120d-8d80-7010 ‘S8M 171911022970 85809010 HOSLN3d SN ¥3MOd 102X
H ' ERERRRE 00£0L0Z1. ‘286251 * 186vZESL # ALY LLpLL0Z) ' €6Y62L2L # ALY WXZL00LeWad | 3SN413LLN AV13d ¥3IMOd 002X
[e[eTo s o e 2 t] A Amgm;w; L10vL} 'STIM 17191-102-29v0 VSZ1-9010 | HOSLN3A 2# ANNOYD 201X
Sng Jamod - 102X 5{ . J{ o LL0VLL ‘STLM L¥191-L02-29%0 VSz1-9010 HOSLN3a L# ANNOYD L0LX
17180-602-29%0 S81-900HLA | HOSLN3a aNNOYD NIVIY 001X
1107}) '920d-Yd21-¥0L0 ‘STEM 171911022970 vSZ1-901d | HOSLN3a SNg ANNOYO/MIMOd HOSNIS 090X
110711 'dIM 17191-202-09%0 9010-d9701d | HOSLN3a OdW QvaHXINg 1HOIY £50%
5002-702-€ 170 'S081-200-L 17T 17102-20209v0 | Ndbz-8i72ddH | HOSLN3A OdW Qv3HyINg 1931 250X
5081200142 LLOVLL 17191-202-09%0 '2221-91-090) | 2208-d6€61-6:0L,aH | HOSLNAA OdW 349330 080X
S 15M0d - 002X SIM 171911022970 59901 | HOSLN3A NOISN3LX3 1HOM 1331 Ge£0X
SIM 17191-102-29%0 S9°901d|  HOSLN3A NOISN3LX3 [HOI LHOIY BEE0X
ANNOY9/4aIMOd 50812001 17Z Z101L 17191-202-09v0 | G208-d966-0/QH | HOSLN3A OdW OOTTIH 180X
S002H0Z-E170 | Lb1ZL-02-29%0 ' L¥h9L-L0Z-29%0 | 10d-L0S8E-9209a | HOSIN3A Y3 TIOMINOD 00X
# L1uvd S3II0SS300Y # 1uvd TYNING3L # Lvd ONISNOH 3dAL NOILdI40S3a HOLOINNOD
3781 YOLOINNOD

i o o TR S a3 ot 35 | VDOV 8 X0___Seaoas OB DT 3 CUpie pon]
o o S B VT 7 s T o a0 ——"
PUD UUIpH0) 5| JUDOP S U Pamu0d Uoguugu 1y | MI'S | VAOII[MIS | PUBS) | GOF 0] E0§=XX| o R Q02K 3 10U} pUD Busnoy gqIX 403 Saqunu 3vd paydaae) | 9
INON | juskpvad] MO138 333 | 0aLR P0F= *X 0%
_ ) S | aa02/20/0 | 180K % 080K /% TIX 3 90X PO30dau pub € puv 2 sBa) paupioug
AV NOH 'SSINYVH ‘WSY 10 | uogdiudsag 3= Q:sm«: X s 2RI 0RO 103 pasvARy ”
PESTOTCTTIITar-—T
O 129G/€L [k W[ g577ik BET F—mEx B NILGRIS3T &

D-220308DMCO01



Model SC1500 Specialty Seed Header
For Serial Numbers SC1500-24001 thru SC1500-24999

o~
o~

=3
=)

pesyiing ¥ - 250X

[6\[ss [+ ]or]se[or]er[er[uos] e[ 8] 2] o[ s v ][] v

>na vo

L# punol9 - LoLX
T# pUnoI9 - 2oLX

oo

oo

»na vou

oo

»na von
>0 vou

oravo

lelml?lmlwll\lmlml

|‘-|N|(")|<¥|‘O|®|'\|"O|®|

oo

punoig Utep - 001X

a3 von

a3 o
a3 von
snema vou
s vou
L0 von
onso vou
snano vou

ONEA B WM | €€ (e
anleA ¥oT WMd | € | SrTE VoA
JamoT A ﬂ NV VOBH
osiey M q:ssas
ndino 1z |
@0 Josudg ainssald | L} |
dung oM [ G} e
shg Josuag aInssald | ¥ fmmmrer
dwng Je1epm q Twvor
Jeqieyng peads | zi | Erre
yopoads [ 11 | e vour
161 poeds [0 |
PUNOIO JOSUSS | 6 |
18MOd 108U8S OANS |8 e
Bnid Jo)l1d |© T VOB
J8]|03U0D - $00X L m
HEE

1OY1NOD

peayyIng 1UBKY - £50X

MO NVO s wouz
U6IH NVO o

J9jj0u0) - $00X

A A ] 4] RN
o e UBIH NYO

30IAY3S 34330 - 080X

HONI ¥3d 1SIML L 30 WNIWINIW V 38 TTVHS 31vY LSIML 318V
STVYNINYIL HOLOINNOD FHL WO¥S SIHONI 2 LSYIT LV NIO3E LSNW ONILSIML 378VD

G1-6€61r VS ¥3d HIVd A3LSIML Y WHOL TIVHS S3HIM

“vaniquoad 5| ‘pauno) 20 Fou 31 youa o3 10 IDINGHII0-08 200

SNg NVO

(413 (13

o] m

[or | [ov |

o2 2]

i 8]

] L | © Qe

] 9| & 512

s B 9|

o V| K2

— B

D ]
PUnoIS | S I
SIUBI1 2199MS [ V€ |
167 80 [ 08 |
s103el WB | 62 s
$19U8814 o [ 22 Lo
punos [}

J8II0AUO0 - 700X
TEERE FEREE

3da3xa ‘asn Ay uoissuaad uayua ;] ‘safiojoupa) o:
E'.usb._bssaus.s;i!u VIN _ aA| 2

spuawbsso ud

U oRuap3U0D 5 Jua0p sy Ul pauyucd oo 1| MPS | URVIE[ MPS | paubs s 2R/ 002X % 1outd) puv Busnoy ogrY S04 suagunu 3od paydakio) [ 9 S1H9IT
SNON [ wouwad] | MOT38 33S | 10T S | 22272020 | 180K % 080X /A TIK 1 960K PI0ad puv g puo 2 o) pauaoug | g
AdVWINd NOH 'SSINYVH WSV 10 | Uopd; s | zwan Preyy—— v
O | 129S/€L [ 1d| G577k W [T ]

38 Updated April, 2024

D-220308DMCO01



Model SC1500 Specialty Seed Header
For Serial Numbers SC1500-24001 thru SC1500-24999
Manifold Harness & Speed Sensor Harness (1375691 & 1375701)
Harness is located on top of platform by middle manifold.

i Al

[

) [x019

D-220308DMCO01



Model SC1500 Specialty Seed Header
For Serial Numbers SC1500-24001 thru SC1500-24999

120X )

GEOX

“Pa304d 5| ‘pauo] f Kod 3 (DA g 3oy

VI00Nay1190-¢ 200

SpapuvyS BUplan QITIH 103 DUp0230 PR

PUD YUU3PIJUO) S| YN0 Sy Ul PAADIUOD U0 IO Y

SIHONI {ANSY3H 40 LINN|

3INON[  juaujuad] |

MOT38 33 | 03N

€10X

®

o) LGOX

710X

G10X

& 1810X
10X

@

@ _‘OX S3HONI 9¢ 22
S3HONI 9 0}
S3HONI 8L 6
S3HONI 8 8
S3HONI 8 L
S3HONI 8 9
S3HONI 8 S
S3HONI 8 14
S3HONI 8 €
S3HONI ¥2 14
S3HONI 9 3
HLON3IT HONVYE
318VL HIONI1
0¥06802} €,601021 AlLdY HOSN3S d33dS ¥vay3LINd SE0X
SE-WM L¥7102-102-29¥0 SE-90NLA HOsLN3d HYOSN3S 033dS YOLOW L1431 120X
\-¥9r¥e6l 1-6279LL | 91 TVIASANY HOSN3S 3¥NSSI™d A0 810X
208702} 18259021 AlLdY HOSN3S FHNSSTHd HIOM L10X
SZTM L7191-102-29¥0 $2-9010 HOsLN3d 1100 1437 WM 910X
STM L7191-102-29¥0 $2-9010 HOsLN3d 1100 LHOIN WM SL0X
SZM L¥7191-102-29¥0 $2-9010 HOSLN3ad 1100 ¥3IMOT 90X 10X
STM L1191-102-29%0 S2-9010 HOsLN3ad 1100 3SIVY 9aM €10X
5002-702-€1+0 ‘Mg-1881-06aH L¥7102-102-29¥0 NS12-81-92daH HOsLN3d Aav3HMINg 1431 150X
# 1¥Vd S31M0SS300V # 19Vd TYNINY3L # 1dVd ONISNOH IdAL NOILdI¥OS3a HOLO3INNOD
378V.L YOLO3INNOD

TOYLNOO L1431 NOH ‘SS3INYVH ‘WSV 10 | uapdiudsag

g 1695/€)

L# 0| 65771k B~

220R/S1/20 UOiSN4uod PIOAY 0} [G0X 03 2GX pautu-3y 1
2202/01/10 UOINPO] 03 PASVRRY y
I MOILAIOS3T ‘AR

40 Updated April, 2024

D-220308DMCO01



Model SC1500 Specialty Seed Header
For Serial Numbers SC1500-24001 thru SC1500-24999

Updated April, 2024

3HNSSIHd WILSAS - L1L0X JYNSS3¥d Aad - 8LOX
[ele]t] Telz]t]

—
o
o
—
-
o
—
—
-

mmmmmmmmm
—
——

~—|N|m|<r|m|<c|r\|oo|m|

=)

©

~

©

0

kS

)

N

7
41

D|

avaHxMINg 1437 - 160X

7100 LHOIE WM - SLOX 0D L3437 AWM - 910X 100 ¥3IMOT 90X - #1L0X 0D 3SIVY 80X - €L0X d33dS ¥vay3LIND - SE0X  A33dS YOLOW L1437 - 120X
ﬁﬁ».ﬁiﬁiﬁfﬁiﬂ%ﬂzgéms YI0INQPTRI90-04 200 ‘Sputpun}s BUPIRA 0JTTH ©F 6updo30 PR
O 2o o) 0 berap 208 0 o] VIN __ 9A] 2 40 2 33yS | SIHONI RNSH 10 1IN
PUD YORUIPLIUOD 5| JUINIOP S, Ul PRUIDJUC UOEHOUIOJU] Iy MrS | umogg[ mrs paubisaq
INON|  3uauwpvadl | MO39 33S | 10Ma} 04 03 x| ey p—.
TOYLNOO L4371 NOH 'SSINAVH WSV 10_|_uopdusag L) R/SI/2 UojsnJuo> PIOAD 03 [S0X OF ZGIX PauDu-3y 1
g 169G/EL 20 i eeeiii R s 200 5 Ty .
_ _ # 34 _ 05771+ B= I E NOLI¥0S30 ‘A

D-220308DMCO1



Model SC1500 Specialty Seed Header
For Serial Numbers SC1500-24001 thru SC1500-24999

610X 50X

d33dS YOLOW LHOIY - 610X

i

[FIo]e]

Updated April, 2024

42

x
5
2
/2951
e
Z| 3
e :
kkkkkkkkk V€
X
I
m
>
o
SIHONIVE [ 4
HLONI1 | HoNvag
318V HLONTT
SEWM 17102-102-29%0 S€-90NLa [ HOSLN3A YOSN3S 033dS HOLOW LHO 610X
S090-0¥2-L 1O} ‘LLOVL L 'SIM 1+191-102-29%0 $9-9010|  HOSLN3a avaHYING LHOI 750X
# 134vd SIOSSIY # Ldvd TYNINY3L # 14¥d ONISNOH 3dAL NOILdI¥OS3a HOLD3NNOO
D200 5| PaUD0] 29 ou 11 YoUA 03 300y VINQIZIoN-0s X0 SPpUvss Oupln DOTIH 93 0updodv piA| 378V.L YOLOINNOD

SIHONI NSV 40 1IN0

PUD [U3014U0D | JUAN0P S} U] PRUDYO) LOILOJY

.03J, 7!
3NON [ puaupoau] MO138 335 [ 1043304 IS /572 | 4o 3nd 3uauodicy paysadied P yGIX 05 CSX PO | €

TOMLNOO LHOIY NOH ‘SSINYVH ‘WSY 10 | uopduasag

<

Ar§ 2202/01/10 U03INPOS4 J0§ PasvABY
M e NOILJI¥S3C AR

g | 10/8/€L |4 W[ G571k Ba

D-220308DMCO01



Model SC1500 Specialty Seed Header
For Serial Numbers SC1500-24001 thru SC1500-24999

Light harness (1375681)
Installed inside of platform

A |4 1 .i-_\ h[d
=1X0 & w w X050f
i, 3 3 -
—— 7= SRS 15 o) B S 1 N
[Riii QAR AN E 2= el 5
. e s S ———— - — A f/\g o )
i =S #4X0331=iX033_- D
‘S\Qk_"‘,; [ | - S =_| ;—5‘%!}.%
XO32N~T ) _E ) =l /X032

D-220308DMCO01 43 Updated April, 2024



Model SC1500 Specialty Seed Header
For Serial Numbers SC1500-24001 thru SC1500-24999

620X

LE0X

@]
®
0] ©
050X £€0X
[os0x ] 5 0
®
2e0X

5

] 9 | 8

e M

o] Y| S

T €| m
ez C | 8 SIHONI 65 L

g
e b | 2 SIHONI 9 9
= SIHONI ¥ S
3HONI b2 v

[2]}] z[1] z[L z[L S3HD
S3HONI Z€ [}
n !
S3HONI 12 [3
HIHSV4 LHOI T8anLs 2# LHOIT 0IAN3S 1# LHOIN 301AY3S SIHONI9 !
050X (20 620X 1E0X HLONIT HONVYE
318V.L HLONTT
[ 1-8816802} 2615102} ALY HIHSVT 050X
dT M 1#102-202-0970 dz-vONLa | HOSLN3a LHOM 3188NLS 260X
dT M 1¥102-202-0970 de-vONLd | HOSLN3a Z# LHOM 30IAN3S 620X
de- M 1¥102-202-0970 dz-vONLd | HOSLN3a 1# LHOI 30IAY3S 10X
S T TP e S DTS o L10vL 1 'dOm 17191-202-0970 do-vola|  HOSLN3d NOISN3LX3 LHOI £20X
1600 ‘asn Ay W0SSad Way3m 5] ‘SA000UPa] 021 S3HONI WV 1) N1 # L¥vd S3YOSSIOV # Lvd TYNINY3L # L¥vd ONISNOH 3dAL NOILdI¥OS3a ¥OLOANNOD
gy o ol Meaoii 378v.L YOLOINNOD

PUD J034RPLU02 | JUNTD0P SN, U PAATRAOD VOGO I}

EN |

MOT38 335 | [0M3I0H

AS

NOISN3LX3 LHOIT NOH ‘SSINAVH WSV L0 | uopdidsag

a] 1895/€l

AR/ | 340g 2433 YoM 0} gy 03 Ysyna Wy gIx pBuy) {
ArS 202/50/10 uoanpodq Jog pasealy ¥
M IS NOLLJROS3T AN

Updated April, 2024

D-220308DMCO01



Model SC1500 Specialty Seed Header
For Serial Numbers SC1500-24001 thru SC1500-24999

HCU Harness (1375992)
Cab Harness

)
(N %

AAAA

D-220308DMCOT Updated April, 2024



Model SC1500 Specialty Seed Header
For Serial Numbers SC1500-24001 thru SC1500-24999

ated-April, 2024

00X 40 1¥Vd SI 937 SIHL
N
Q.
=)
@
800X
® ®
0L0X G00X
® 0]
(GNO)
|zoox | [ 900X | «
M\ <
= |\ /
S J
o x x
ok glig A ] 6 |
8 Mk o] 8|
212 \) | C m m [4 A Y| Mo7ueD
z|v \V | o | [H ] €| UOIH NVO S3IHONI £2 L
g 8 ||m (2 |somog SIHONI S¥ 9
=1|® | L [Punoio SIHONI € S
[ bb fandu SIHONI 08 ¥
L0 [indu S3HONI € B
TeIdsIq - S00X
Sy oy SIHONI € z
= B e VW SIHONI 0} |
e 5 bunoio feidsia HLONI HONVYE
i | ¥ | somod Aeidsia 3718Y.L HLONTT
Punosd | 8 | 31|38 Sorever] _b_| PUNCIO
1emod Aey [ O m m e h Jamod
2112 T8P05UT - 900X
31138
dZM 17191-202-0970 de-vold|  HOSLN3a OdIN ¥3IMOd 120X
STM 17191-102-2970 Sz-901d|  HOSLN3A OdIN ¥3MOd 0/0X
110V11 'S081-200-1 172 17191-202-09%0 | 6208-d96-6:01QH | HOSLN3a QvaHYINg 8v0 010X
9S2-WM 17102-102-2970 Sz-90WNLd [ HOSLN3a 2# 33L NVO 800X
9£00006€ 5902106€ X310W §0d ¥3A0ONT 900X
SZL-NM 17102-102-2970 VSZ)-90W1d | HOSLN3a AVIdSia 500X ~T
ST-WM 171021022970 SZ-90NLd | HOSLN3a 1# 331 NVO 200X (@
€10/93¥ | 394330 NHOP dI¥LS ¥3IMOd 100X @
e o o ST T # 14Vd SINOSSIOOV # LVd TYNINYIL # LHVd ONISNOH 3dAL NOILdINOS3a ¥O103NNOD | =
302080 *a5n Ay asswaad Uaylan 5] 'Sa000Upa) L
fog oy 378V YOLOINNOD a
PUD [ORUIPIU0D S| JUNI0P I U) PAUBIUOD UORUOFY IV R
INON [ uaujuad] | MOT38 33S [ 10NN l=
8D NOH ‘SSINYVH WSV 1O | uodudsag s | awmm | Uogonpoug 1o pastapy v | ot
V| 266G.€L |4 144 | G599k BE W w | W ] =
€\

D-2



Model SC1500 Specialty Seed Header

For Serial Numbers SC1500-24001 thru SC1500-24999
HCU CAN Extension Harness (1376002)

CAN Harness

X009

X026|| Terminator | | 57M11134
X003| [Connects to Deere “Backbone’

X023| |Connects to Deere “FED”

D-220308DMCO1 47 Updated April, 2024



Model SC1500 Specialty Seed Header
For Serial Numbers SC1500-24001 thru SC1500-24999

920X

®
600X €20X
® ®
®
]
3
3
r g
= KA b
== i )
J woravon |t | E]
o
>
z
- = S3HONI 8 v
e x SIHONI 72 B
oY 8 S3HONI 8 z
o JaX =
&2 / s 210 S3HONI 8 b
o
g2 \% Rt HLIONT HONvYE
3 z 378V. HLIONT1
g
91 NVO 983 - 920X
1-£977Z61 1-82v922 | 91 VISV 331 NVO 8v0 920X
1797Vl \-12v91Z | 91 V3SANY NYO WHOALV1d £20X
710711 17191-102-29%0 S966-910H | HOSLN3a av3HINg 8v0 600X
1-v9rvZ6L \-2v922 | 91 VISV N0 8v0 £00X
R o e T P T T # 19vd S3RIOSSIOOV # Lavd TYNING3L # Lvd ONISNOH 3dAL NOILdIH0S3a JOLD3INNOD
HAO D s S oL o 378V ¥OLD3NNOD
PUD [03U3PLJUD | UBTIOP S U PAUTIUO) WOOIO) T
INON [ Juoupai] | MO138 335 | 103 TH U0 puaubu>
NOISN3LX3 NVO NOH 'SSINuVH WSV 10 | uoppdudsaq N at il g
0 | mmmee = 20/ uoangouq Joj pasoalay ]
<! _ 2¢009.¢€1 _ # 140d _ 6577iH B T NS ]

Updated April, 2024

438

D-220308DMCO1



Model SC1500 Specialty Seed Header
For Serial Numbers SC1500-24001 thru SC1500-24999

d¥J V SY ONISNOH 35007 38!

0¥0X

cloX ® o 600X

Youms Jalllg - 420X

Updated April, 2024

49

vmm
N
x| x
g [0 S
o8 — [
= S3HONI Z9 4
S3HONI 9 €
SIHONI 72 z
S3HONI 841 |
inding Areypxny - 00X HIONTT HONVEE
318V HLONT1
00£010Z} 165102} ' Z86+ZESH 07068021 96601021 ALY 1NdLNO ASVITIXNY 0v0X
SL00-7h061 X310N HOLIMS ¥3L714 ¥20X
210b11 'S084-200-1 10T 17191-612-00v0 | 5208-d96-6:040H |  HOSLN3d QVaHMINg 00TTH Z10X
5000-90961 XI10N dwnd 600X
Ve § Voo % o0 v w7 o | a0l o0 s O T i B | # LyVd SIMOSSIOOV # Lavd TYNINYEL # Lvd ONISNOH 3dAL NOILdIN0S3a YOLOINNOO
+ona oy ossad o 5,0 sofopupal ol SSON TS D I 318V. ¥OLOINNOD
— NS | e UolSnJuoD POND 0 20K OF TIK Pauou-3y [
EEEEED uoRIPOUg 0§ PaSKIRY ]
[ p NILLJINS30 A

D-220308DMCO1



Model SC1500 Specialty Seed Header
For Serial Numbers SC1500-24001 thru SC1500-24999

ril, 2024

280X

201I8S 81880 - 280X

<|ofofofw|w

P20 S| ‘PaUN0] 3q Aod 3 DU O3 U4y
3dadxa ‘asn fuy uoissuiad uayylaa 5,4 ‘saifopusia] o
noya 2npoudaa Jo 23nqrasip 30u o “hampaudoad

PUD [ORUIPU0) 5| JUNO0P SW U} PRI OO0 Y

VIOTHIRIS0-Q 00 SpitpuDy s Bupin DOTIH % Bupoddn plap

OdIN 2193Q - 980X

VIN__ 4A| 1401 39348

SIHONI NSY3K 40 LINN

mrs| uwag[mrs| pabisag

3INON [ wauoad] |

MO138 338 | |UML0N

9€0X

S3HONIOZ | )
HLONI1 | Honvug
318VL HLONI1
110p}L Mg L88L-06aH L7191-612-0970 'L7L9L-L0229Y0 S6E6L-69L0H | HOSLN3A 301AY3S 39330 280X
£10vLL [ 151806022950 '11121-602-29¥0 ‘L¥19L-102-29%0 | ¥90d-3S16-42-92d0H | HOSLNIA 0dW 34330 960X
# 14vd S3ROSSIVV # L4vd TYNINY3L # 14Yd ONISNOH 3dAL NOLLI¥OS3a JOLO3INNOD

378V.L YOLO3INNOD

35IAUSS 39330 UVH WSV 10 | U0Rdudsa NS | Z0/82/0 | (39 sud Ua3113g Un pappo 3 suanu 3od oK PADANOY | §
00| mmea = NS | aeam U P03 03 FaSTRY ]
g weolel [# wd] 5771k B I T W0 I

Updated Ap

D-220308DMCO01



Model SC1500 Specialty Seed Header
For Serial Numbers SC1500-24001 thru SC1500-24999

€80X LLOX
[580x] 5 (ox]

Updated April, 2024

51

x
8
3 5
|a ] 0| 3
5 o oz
2 818 SaHONIOZ |+
g R HIONT1 | HONvds
T18V.L HIONZT
LV0vF) Yig-La81-05QH | 171916120870 1719171022910 S9669/0H | HOSLN3d 301438 00TIH €80X
L10v1) Yig-La81-0sQH | 171915120870 171917102290 S966:910H | HOSLN3d OdIN 00 TTH 10X
# Lavd SNOSSIOOV # Lavd TYNING3L # Livd ONISNOH 3dAL NOILdINOS3a {OLOINNOD
318v.L ¥OLOINNOD

VIONOHRIY0-04 20 spavpus Bupian DITIH o1 Bupa0320 piop
VN 9A] 1 40 [ 3334S | SIHONI ISV 1 1N
PUD |O3UIPIJU0 5| JUBUNI0P Sy} Ul PIUIDRUOD UOR OO Y mrs

payguoud 5| ‘pauno) 34 Awi 3 DA Joj Juy

INON|_ 3vewvad] | MO39 33S [ 1WNaI0H

3OINY3S O0TTIH "dVH ‘WS 1O | wpdudsag s | aeaa | aonpodg Jog pasualy [ v]
V[ 1629/l [14d| 557%iH Ba W ] R IE]

D-220308DMCO01



Model SC1500 Specialty Seed Header
For Serial Numbers SC1500-24001 thru SC1500-24999

1d

SL X PN

1d

_
_
_
!

wdb /7

Hydraulic Components & Schematic

> 259
1
1 00
[ za \\Zam
_, W\
ldL
pjojiuep Jaqua) f
3| _
e re e !
e%u |||||||| Lu ||||| - Y — — o+ — * Lme
f—y , —m Vo
zm:._.miv - mWG Zm:._.mm& E _
|
, , Ew | IIE
' ' 1Sd 000€ _ 1Sd 000€ ISd oowm
| g | | o
| | |
SAY A
4 ; +
| | |
NN S S U S iy S L5
6w V6W|6aD g6W V8W |8AD 48N VLW asW
plojiuely 1yb1y plojiuely a1

Nl

| |

JapuljA) umopyouy

»iz

52 Updated April, 2024

D-220308DMCO01



Model SC1500 Specialty Seed Header
For Serial Numbers SC1500-24001 thru SC1500-24999
Hydraulic Components & Schematic

Left in Manifold : Right Wing Maifold

(T |\ WA | ee——— [T ey | | ST )

B — Left Wing Manifold
[ 21 CC Hyd Motor \ /
] i
|21 Ty Vot W Sems Motors same as left side

[25 CC Hyd Motor / ]

[ 32 CC Hyd Motor | Center Manifold

S8 Case Drain [§
‘_,'l“ %:W

/
N y

D-220308DMCO01 53 Updated April, 2024



Model SC1500 Specialty Seed Header
For Serial Numbers SC1500-24001 thru SC1500-24999

D-220308DMCO1 54 Updated April, 2024



Model SC1500 Specialty Seed Header
For Serial Numbers SC1500-24001 thru SC1500-24999

Bulkhead

BOMID | Hillco Part No. ay | JoMn D;jre Part | pescription
1 1373622 1 BULKHEAD MNT
2 1378491 1 BULKHEAD, COMPLETE W/ FITTINGS
3 1054.10 1 99JD15003 _ |BULKHEAD STR -10MORFS x -10 MORFS
4 1054.12.12 2 99JD75001  |BULKHEAD -12 ORFS
5 1054.04.04 1 99JD75002  |BULKHEAD -4 ORFS
6 USE EXISTING JOHN DEERE BOLTS

D-220308DMCO01 55 Updated April, 2024



Model SC1500 Specialty Seed Header
For Serial Numbers SC1500-24001 thru SC1500-24999

Pump Kit Hoses
BOMID | Hillco Part No. Qty J°Pha':tD'f:'e Description
1 1372682 1 HOSE 100R17AR -12x58-1/2" -12FF STR X -16ff 90° D56MM
2 1372692 1 HOSE 100R17AR -16 x 51-1/2" -16FF STR X -16FF 90° D56MM
3 1372721 1 HOSE 100R17AR -04 X 124" -04FORS STR X-04FORFS 90°D32MM
4 1372731 1 HOSE 100R17AR -12 X 124" -12FORS X -12FORS 45°
5 1372742 1 HOSE 100R17AR -10 X 64" -10FORS X -10FORS 90° D32MM
6 1372752 1 HOSE 100R17AR -10 X 80" -10FORS STR X -10FORS STR
7 1372761 1 HOSE 100R17AR -20 X 91" -16FORS X -20FORS 45°
8 1372802 1 HOSE 100R17AR -12 X 31" -12FORS STR X -16FORS
9 1372811 2 HOSE 100R17AR -12 X 64-1/2" -12FORS X -12MORB
10 1372821 1 HOSE 100R17AR -10 X 65" -10FORS X -10MORB
11 1372831 1 HOSE 100R17AR -04 X 67-1/2" -4FORS X -6MORB

[8. 1372802 |————— 5

6. 1372752 |—-x——>]

3. 1372721 /———r———»
4. 1372731

D-220308DMCO01

11. 1372831

G/ 5. 1372742

Ll 1372682
2. 1372692

|17 1372761

Updated April, 2024



Model SC1500 Specialty Seed Header

For Serial Numbers SC1500-24001 thru SC1500-24999
Pump and Gearcase

(9 @

BOMID | Hillco Part No. aty |John D,f:re Part | e scription
1 1001.24.20 1 STRAIGHT, -24MORB x -20MORFS
2 1001.16.12 1 STRAIGHT, -16MORB X -12MORFS
3 156091 1 99JD70303 _ |PUMP, SERIES 45. AXIAL PORTED
4 156152 2 R522690  |GASKET
5 121.012.110 2 19M7790  |BOLT,HEX,CL10.9 M12 X 1.75 X 110
6 105.008 2 24M7047  |WASHER, FLAT 1/2"
7 1003.04.04 1 38H5015  |90° -4MORB X -4MORFS
8 156151 1 RE544941  |AUXILIARY DRIVE, ASSEMBLY
9 156158 1 RE539061  |OIL LINE
10 1001.04.04 1 15H700 STRAIGHT, -4MORB X -4MORFS
11 156159 1 R110664  |COUPLING
12 156160 1 15H700 BUSHING, PIPE
13 10315.00065 1 DIN73411 _ |HOSE,HEATER, 5/8"x 2-1/2"
14 156155 2 M19356 HOSE CLAMP
15 156156 1 RE539062  |OIL LINE,
16 122.012.025 3 19M7788  |BOLT,HEX,FLANGE,CL10.9 M12X25
17 1025.22.10 1 38H5018  |MALE O-RING FACE 90° X MALE METRIC
18 1378421 1 HYD PUMP SUPPORT
19 119.#06 1 NUT,HEX,FLANGE,SERRATED 6-32
20 156032 1 BUMPER,UNTHREADED, TAPERED RND 43/64"0D X 1/4" HIGH
21 114 #06.008 1 SCREW,PHM,CH 6-32X1/2

D-220308DMCO01

57

Updated April, 2024



Model SC1500 Specialty Seed Header
For Serial Numbers SC1500-24001 thru SC1500-24999
Filter

BOMID | Hillco Part No. aty |John th:'e Part | hescription
1 1008.16 1 TEE,SWIVEL,NUT,RUN
2 1372802 1 HOSE, 100R17AR-12x31"-12FFORS STRx-16FFORS
3 1372692 1 HOSE, 100R17AR-16x51-1/2"-16FF STRx-16FF 90° 56MM
4 1083.016 1 TEE SAE ORB, RUN -160RB
5 1001.16.16 1 ~16MORB x -16MORFS
6 143441 1 AH125733  |FILTER ASSEMBLY, OIL
7 1378281 1 DUAL FILTER MNT
8 156161 1 AH128449  |OIL FILTER
9 1008.10 1 SWV,NUT,RUN
10 1001.16.10 1 ~16MORBx-10MORFS
11 156119 1 99JD71607  |HYDRAULIC FILTER HEAD, SAE-16,4 PS| BYPASS
12 1003.16.12 1 “16MORB x-12MORFS
13 1001.12.16 1 “16MORB X -12MORFS
14 105.006 2 WASHER FLT 3/8
15 102.006.012 2 BOLT,HEX,GR8 3/8-16X3/4"
16 122.010.020 2 19M7784  |BOLT,HEX,FLANGE,CL10.9 M10X20

D-220308DMCO01 58 Updated April, 2024



Model SC1500 Specialty Seed Header
For Serial Numbers SC1500-24001 thru SC1500-24999

Spray Kit Option - Frame And Tank

BOMID | Hillco Part No. Qty J°Pha" rtD,f:re Description
1 10298.32.00832 1 50TRSWB |STRAP, WOVEN NYLON 2" X 52"
2 1374691 1 50RTFWB |50 GALLON POLYETHYLENE TANK AND LID
3 1374241 1 SPRAY KIT FRAME
4 127.010 4 14M7400 |NUT, HEX, FLANGE, NYLOCK M10
5 1374641 4 TANK STRAP BUCKLE
6 122.010.025 4 19M7785 |BOLT, HEX, FLANGE, CL10.9 M10 X 25MM
7 156166 1 50 GALLON POLYETHYLENE TANK
8 10296.02.00288 1 TY15930 |NYLON ROPE, 1/8" X 18"
9 156167 1 8" LID WITH AIR VENT

D-220308DMCO01 59 Updated April, 2024



Model SC1500 Specialty Seed Header
For Serial Numbers SC1500-24001 thru SC1500-24999

Spray Kit Option - Hose And Pump

John Deere Part

BOM ID Hillco Part No. Qty No. Description
1 156216 1 PMTO050 1/2" POLY, EPDM TANK FITTING
2 10304.06.08832 1 K3155-38 TUBING, 3/8" DIA X 552" PVC W/SPIRALED POLY YARD
3 156165 1 2088-343-135 12VDC,45PSI,3.0GPM, 1/2"NPSM DIAPHRAM PUMP, 2088
SERIES
4 156219 1 PMHB050-90 [1/2" POLY STREET ELBOW 90°
5 156220 1 PMN1050-SH |1/2" SHORT POLY NIPPLE
6 156221 1 PMLSTMO050-50 |MINI T-STRAINER W/30 MESH SCREEN
7 156217 1 PMNBO050-38 [POLY MALE STRT HOSE BARB, 1/2"MPT X 3/8" BARB
8 156169 2 66.234-3916  |[WINGNUT SWIVEL ELBOW
9 156222 1 3/8GHF FITTING, 3/8"BARB X FEMALE GARDEN HOSE FITTING
10 156223 1 3/8GHM FITTING, 3/8" BARB X MALE GARDEN HOSE FITTING
11 10304.06.00568 1 K3155-38 TUBING, 3/8" DIA X 35.5" PVC W/SPIRALED POLY YARD
12 156215 2 13435-406NYB [1/4" FPT X 3/8 HOSE BARB TEE
13 156218 1 3738 3/8" POLY HOSE BARB TEE
14 156171 4 TP8006EUS |TEE JET 8006EVS SPRAY TIP 80°
15 1078.04 4 PMNIP025-SH |NIPPLE, POLY PIPE 1/4" SHORT
16 156168 4 8600-1/4T-NYB [1/4" FPT 1 OUTLET SWIVEL NOZZLE BODY
17 156170 4 CP8027-NYB [TEEJET NYLON CAP, CP8027-NYB
18 10304.06.00568 1 K3155-38 TUBING, 3/8" DIA X 35.5" PVC W/SPIRALED POLY YARD
19 156214 2 13434-406NYB |ADAPTER, 1/4" FPT 3/8 HOSE SHANK

D-220308DMCO01

60 Updated April, 2024




Model SC1500 Specialty Seed Header
For Serial Numbers SC1500-24001 thru SC1500-24999

Decals

1377471 (LH)

AWARNING

AWARNING

AVOID INJURY FROM ROTATING KNIVES
« Keep hands and feet away while
Components behind guards or access doors in machine is running

this area may rotate possibly several minutes, * Shut off power to service, lubricate

after power is shut off. or fold for transport. 156042

To avoid bodily injury:
1. Look and listen for evidence of rotation.

2. Do not open or move guard or access door A DAN G ER

until all components have stopped.

Entanglement in rotating
driveline can cause serious
injury or death.

156041

Keep all shields in place.

Avoid contact with rotating
parts.

156045

AWARNING

m PINCH POINT HAZARD

e Keep hands, feet and body away from

) _ R moving parts.
Avoid serious injury from entanglement. e Do not stand or climb on machine
Never raise shield with the engine running. when operating.
Stop engine and remove key. 155139

156046

D-220308DMCO01 61 Updated April, 2024



Model SC1500 Specialty Seed Header
For Serial Numbers SC1500-24001 thru SC1500-24999

Decals

MEMBER

U

FEMA

EARM EQUIPMENT DESIGNED & MANUFACTURED

MANUFACTURERS INTHE USA IMPORTANT
ASSOCIATION

147651 156210 (@) )

=]

Quill Bearing Cap Screw Torque
Specification...........ccccee... 250 Ib.-ft + thread
locking compound
Refer to Operator’s Manual for more

_Za HILLCO

1010 1st Ave. Nezperce, ID 83543

800-937-2461
Model #
Serial #

100790

information. 156301
. John Deere N
BOM ID Hillco Part No. Part No. Qty |Description
1 1347431 2 STICKER, RED, 2"X9"
2 1347441 2 STICKER, YELLOW, 2"X9"
3 1347451 2 STICKER, RED/ORANGE, 2"X9"

24



Model SC1500 Specialty Seed Header
For Serial Numbers SC1500-24001 thru SC1500-24999

Specialty Tools

J13971 1379701
Drum Shaft Alignment Tool Drum Wrench 7~
Q/&‘ /
J16801 J16821
Shaft Puller Lovejoy Driver

e

_—\

.

1301271
CAN Gateway

D-220308DMCO01 63 Updated April, 2024



